NDKKRONE

Hay & Forage Technology

AMT-4000/5000 Parts Manual

Table Of Contents

MaIN Frame ..couiiiiiii e
Main Frame Wheel Mounts ..........cccooovvieiiiiiieiiiiiiiieen. 5
Transport Wheel Mounting ..........ccooovviiiiiiiiinneeeeeeee 7
LIS 9
Drawbar with Swivel GearboX ..........ccceeevvveiiiviinnnnnnnn. 11
Headstock & Jack Stand .............oouiiiiiiiiiiiiiiiiiis 13
Shaft Through Main Frame - 5000 ...............cccevvvvnnnnnn. 15
Cutting Height Adjustment Linkage - 4000................ 17
Cutting Height Adjustment Linkage R/H - 5000......... 19
Cutting Height Adjustment Linkage L/H - 5000 ......... 21
Mower Beam with Bearings - 4000..............cuvveennnnnnnn. 23
Mower Beam with Bearings L/H - 5000 ...................... 27
Mower Beam with Bearings R/H - 5000 ..................... 31
Mower Beam Cutting Discs - 4000 ...........ceeveeieeieeennnn. 35
Mower Beam Cutting Discs L/H - 5000 ...................... 37
Mower Beam Cutting Discs R/H - 5000 ...................... 39
Gearbox Pedestal ... 41
Main Gearbox with Input Drive Shaft - 4000 .............. 45
Main Gearbox with Input Drive Shaft - 5000 .............. 47
Main Gearbox without Input Drive Shatft - 4000......... 49
Main Gearbox without Input Drive Shatft - 5000......... 51
Lifting Device for Mowing Unit - 4000 ...............cccc... 53
Lifting Device for Mowing Unit - 5000 ...............cccc.... 55
Tine Conditioner Housing - 4000 ............ccoevvvviiinnnnn. 57
Tine Conditioner Housing L/H - 5000.............ccccceeennn. 59
Tine Conditioner Housing R/H - 5000 ...........cccccuuueee. 61
Tine Conditioner Baffle Plate - 4000.............cccccevvueeees 63
AirLevel-4000 .......coooiiiiii e 65
Tine Conditioner Baffle Plate L/H - 5000 .................... 67
Tine Conditioner Baffle Plate R/H - 5000 ................... 69

Tine Conditioner Rotor L/H - 4000...........ccccoeeeevvnnnnnnn. 71
Tine Conditioner Rotor R/H - 4000 ............cccevvneeennn... 73
Tine Conditioner Rotor L/H - 5000...........cccceeeeevvnnneenn. 75
Tine Conditioner Rotor R/H - 5000 ............cccevvneeennn... 77
Tine Conditioner Drive - 4000 ..........ccoeeeevieeiiiieeeeiins 79
Tine Conditioner Drive L/H - 5000 .........c.ccccevvueernnnn... 83
Tine Conditioner Drive R/H - 5000...........cccoeeevvvneeennn. 87
Oscillation Limiter - 5000 .........cccoeeeiiiiieeeiiieeeeee e, 91
Front and Side Guards - 4000...........cccceeeevvieeeinneeennnn. 93
Front and Side Guards L/H - 5000 ...........cccceeeevvvnnnnnnnn. 95
Front and Side Guards R/H - 5000..........cccccceeevvvnnnnnes 97
Warning Panel ... 99
Flotation Springs - 4000 ..........cooviiiiiiiiieeee e 101
Flotation Springs - 5000 ..........ccouiiiiiiiineeee e 103
Drawbar Hydraulic System ..., 105
Drawbar Hydraulic Cylinder ............cccevvvviiiviiiinnnnnnn. 107
Main Frame Hyd. System - Working Wheels ........... 109
Main Frame Hyd. - Transport Wheels - 4000............. 111
Main Frame Hyd. - Transport Wheels - 5000............. 113
B o T0 ] I =70 ) N 115
Lighting SYStem .......coooiiiiiiiii e 117
Swing Gearbox Components ...........ccouvvvviiiieeeeeeennn. 119
Angle Gearbox Components.........cccceeeeeeeeeeiieeeeiinnns 121
Main PTO Shaft ......cccoviiiiii e, 123
Gearbox to Gearbox PTO Shaft..........ccccoooeeiiiins 125
Intermediate PTO Shaft .......ccccoeviiiiiiiiiee 127
Right Mower PTO Shaft - 5000..........ccccoeviiieiiiiiiiiiinns 129
Left Mower PTO Shaft - 5000 ........ccccooeeiiiiiiiieeiinnnnens 131
Drawbar U-JOINt ........c.oiiiiiiiiiiicieceee e 133

NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual

Main Frame




Main Frame

Item | Part Number Description Serial # Ranges 4000 | 5000 Notes
1 251.500.0 Frame 1
2 251.130.0 Frame 1

NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual

\
I -

11

= - —

10

\@4

Main Frame Wheel Mounts

448 3820




Main Frame Wheel Mounts

AVIT

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 951.847.0 Wheel Cap 2| 2 |Rd. 85
2 908.803.0 Castle Nut 22 [M36X2
3 932.108.0 Tapered Roller Bearing 2| 2 | 30209 A
4 951.876.0 Hub 2 | 2 |Includesitems5&6
5 910.225.0 Nut 1212 [ A18X1.5
6 951.802.0 Wheel Pin 12112 | M18 X 1.5X 49
7 932.111.0 Tapered Roller Bearing 2| 2 | 30212 A
8 951.846.0 Gasket Ring 212
9 912.111.1 Cotter Pin 2] 2 |6.3X50
10 [ 910.344.0 Washer 2] 2 |31X68X10
11 | 908.732.0 Hex Nut 2|2 [NM30X15
12 [ 934.935.0 Bearing Bushing 4 | 4 | 4050DU
13 | 251.221.0 Support Arm Right 1| 1 [Includesltem 12
14 | 912.853.0 Roll Pin 1] 1 |16X85
15 ] 925.009.0 Plastic Guard 111
16 | 251.174.0 Pin 111
17 | 909.910.0 Spring Washer 3| 3 | SKM12
18 | 900.655.0 Hex Head Bolt 3| 3 | M12X25
19 | 251.220.0 Support Arm Left 1| 1 [Includesltem 12
20 934.902.0 Bearing Bushing 2 | MB 5030 DU
21 | 919.105.0 Grease Nipple 3| 4 |AM8X1
22 | 925.005.0 Plastic Guard 112
23 | 912.720.0 Roll Pin 2| 2 |10X70
24 | 250.310.0 Pin 212
25 | 934.939.0 Bearing Bushing 2| 2 | 5060DU
27 |953.823.0 Plastic Guard 111
30 | 950.494.0 Wheel Axle Complete 212

NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual

N

G

Transport Wheels Mounting

448 425 0




Transport Wheel Mounting

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 251.165.0 Front Bracket 111
2 900.655.0 Hex Head Bolt 1|1 |M12X25
3 909.910.0 Spring Washer 1| 1 [SKM12
4 251.174.0 Pin 111
5 912.853.0 Roll Pin 1] 1 ]16X85
6 908.732.0 Hex Nut 2|2 [NM30X15
7 910.344.0 Washer 2| 2 ]131X68X10
8 251.222.0 Rear Bracket 1] 1 |Includesltems9 & 10
9 934.902.0 Bearing Bushing 2| 2 [ MB5030DU
10 919.105.0 Grease Nipple 1|11 |AM8B8X1
1 (9121111 Cotter Pin 2| 2 |6.3X50
12 | 951.846.0 Gasket Ring 212
13 951.802.0 Wheel Pin 12112 [ M18X1.5X49
14 [ 932.111.0 Tapered Roller Bearing 2| 2 |30212A
15 910.225.0 Nut 12|12 | A18X 1.5
16 | 951.876.0 Hub 2 | 2 |IncludesItems 13 & 15
17 | 932.108.0 Tapered Roller Bearing 2| 2 | 30209A
18 | 908.803.0 Castle Nut 22 [M36X2
19 |[951.847.0 Wheel Cap 2| 2 |Rd. 85
25 | 950.495.0 Wheel Axle Complete 2| 2 |250Lg.

NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual

445011 3




Tires

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 953.088.0 Tire & Rim Complete X | X 110.0/75-15.3 IMPL 10 PR
953.030.0 Wheel X | X |15.0/55-17 IMPL 10 PR

2 | 953.266.0 Tire X | X |10.0/75-15.3IMPL 10 PR
953.230.0 Tire X | X | 15.0/55-17 IMPL 10 PR

3 |953.308.1 Tube X | X ]110.0/75-15/11.5/80-15
953.324.2 Tube X | X | 15.0/55-17

4 953.108.0 Rim X | X [9.00X15.36Hole
953.112.1 Rim X | X |13.00X 176 Hole

5 938.976.0 Protecting Cap 24 | 24 | SW 24

NRONE Hay & Forage Technology

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 10 AMT-4000/5000 Parts Manual

448 383 0

Drawbar with Swivel Gearbox




Drawbar with Swivel Gearbox

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 900.674.0 Hex Head Bolt 8| 8 [M16X35
2 910.214.0 Spring Washer 8| 8 |Cl65
3 900.632.0 Hex Head Bolt 8| 8 [M10X16
4 910.353.0 Washer 8| 8 [R11
5 251.100.0 Drawbar 1] 1
6 251.108.0 Drawbar Guard R/H 1|1
8 901.431.0 Hex Head Bolt 3| 3 [M10X40
9 251.110.0 Drive Shaft 1] 1 |42X1525
10 | 934.003.0 Bearing 1|1 [UC207DG
11 345.458.4 Flange Bearing 111
12 910.414.0 Washer 3| 3 [A105
13 [ 919.106.0 Grease Nipple 1|1 (BM8X1
14 | 908.758.0 Hex Nut 3| 3 |M10
15 250.717.0 Guard 1(1
16 | 909.910.0 Spring Washer 1] 1 |SKM12
17 251.109.0 Drawbar Guard L/H 1)1
18 | 900.655.0 Hex Head Bolt 1] 1 [M12X25
19 | 250.294.0 Pin 1|1
20 912.854.1 Roll Pin 1] 1 |16X90

NRONE Hay & Forage Technology

11

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

12

18

NRONE Hay & Forage Technology

4483851

Headstock & Jack Stand



Headstock & Jack Stand

AVIT

:

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 908.716.1 Hex Nut 12 | 12 [ NM16
2 910.303.0 Washer 3| 3 [17X30X3
3 491.825.0 Washer 2|2
4 900.676.0 Hex Head Bolt 8 | 8 | M16X45
5 900.674.0 Hex Head Bolt 26| 26 | M16 X35
6 909.912.0 Spring Washer 2 | 2 | SKM16
7 910.214.0 Spring Washer 24 | 24 | C16.5
8 251.045.0 Gearbox Support Rear 1|1
9 251.391.0 Pin Complete 1|1
10 | 251.090.0 Jack Stand 111
1 143.043.0 Collar Bushing 2 | 2 | Rd.85/95/115X 34
12 | 901.137.0 Hex Head Bolt 2| 2 | M16X80
13 | 250.984.0 Spacer 1| 1 | 200mm Long
14 | 251.044.0 Gearbox Support Front 111
15 [917.012.2 Lynch Pin 4 | 4 [12X55
16 | 251.028.1 Lower Link Pin 2 | 2 |Rd.50X249
17 | 949.362.0 Protecting Cup 212
18 | 250.740.0 PTO Shaft Holder 111
19 | 900.632.0 Hex Head Bolt 1|11 |MI0X16
20 | 251.034.1 Headstock 111
21 | 906.983.1 Self-Tapping Screw 4| 4 |B8X22
22 1910.413.0 Washer 4|1 4 | A84
23 | 251.288.0 Rubber Plate 1] 1 [4X110X200
24 |908.212.0 Hex Nut 1] 1 |M10
25 | 900.636.0 Hex Head Bolt 1] 1 |MI0X25
26 | 344.702.2 Hose Holder 111
27 | 901.486.1 Hex Head Bolt 1] 1 |M16X85
28 | 251.042.0 Locking Piece 1|1
29 | 154.614.0 Safety Pin 1|1

NRONE Hay & Forage Technology

13

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 14 AMT-4000/5000 Parts Manua

Shaft Through Main Frame - AMT 5000




Shaft Through Main Frame - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 908.758.0 Hex Nut 6 | M10
2 910.353.0 Washer 12 | R1
3 337.846.3 Protecting Cup 2
4 934.617.0 Bearing 2 | GEM 207
5 919.106.0 Grease Nipple 2 |BM8X1
6 934.130.0 Flange Bearing Complete 2 | Includes Item 4
7 910.343.0 Washer 2 [36X60X8
8 908.212.0 Hex Nut 6 [ M10
9 251.390.0 Through Shaft 1 | Rd. 42 X400
10 | 905.334.0 Threaded Bolt 1 | BM10X250

NRONE Hay & Forage Technology

15

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 16 AMT-4000/5000 Parts Manual

448 431 0

Cutting Height Adjustment Linkage - AMT 4000



Cutting Height Adjustment Linkage - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 250.367.0 Bearing 2

2 910.506.0 Washer 8 13X24X25

3 908.711.1 Hex Nut 8 M12

4 250.398.0 Pin 4 25X119

5 912.670.0 Roll Pin 8 8 X 40

6 910.514.1 Washer 8 26 X44X 4

7 250.374.0 Bushing 2

8 250.373.0 Pin 1

9 919.105.0 Grease Nipple 3 AM8 X1

10 ] 912.069.1 Cotter Pin 1 4X40

11 |908.819.1 Castle Nut 1 M20

12 | 910.512.2 Washer 1 B21

13 | 900.658.0 Hex Head Bolt 8 M12 X 40

14 250.372.0 Pin 1

15 912.584.0 Roll Pin 2 4X 30

16 | 250.370.0 Crank 1

17 | 900.634.0 Hex Head Bolt 2 M10 X 20

18 [ 910.111.1 Spring Washer 2 B10

19 | 250.359.0 Pin 2

20 | 251.215.0 Bottom Control Arm 2 Includes Item 21

21 | 934.901.0 Bearing Bushing 4 MB 3040 DU

22 |910.865.0 Shim 4 30X42X2.0

23 |910.702.0 Washer 2 S30X42X25

24 | 911.504.0 Circlip 2 A30X2.0

25 251.551.0 Pin 1 Rd. 30 X 432
251.224.0 Pin 1 Rd. 30 X 288

26 | 910.035.0 Spring Washer 2 B12

27 | 900.655.0 Hex Head Bolt 2 M12 X 25

28 | 250.352.0 Top Control Arm 2

29 | 251.523.0 Adjusting Tube 1

30 |910.740.0 Washer 2 S60X75X3.0

31 | 911.005.0 Shim 2 60X 75X2.0

NRONE Hay & Forage Technology

17

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 18 AMT-4000/5000 Parts Manual

8 9
%) '
N \
N 10
6 05 Y '

sl

w

15

4483870

Cutting Height Adjustment Linkage R/H - AMT 5000




Cutting Height Adjustment Linkage R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 250.370.0 Crank 1
2 912.584.0 Roll Pin 2 [4X30
3 250.372.0 Pin 1
4 910.512.2 Washer 1 |B21
5 908.819.1 Castle Nut 1 | M20
6 919.105.0 Grease Nipple 3 |AM8X1
7 250.374.0 Bushing 2
8 912.069.1 Cotter Pin 1 |14X40
9 250.373.0 Pin 1
10 251.211.0 Lever 1
11 | 910.515.0 Washer 2 | 30X50X4
12 [ 912.672.0 Roll Pin 4 |18X50
13 129.452.0 Pin 1 | Rd.30X150
14 | 912.670.0 Roll Pin 2 [8X40
15 910.514.1 Washer 4 [26X44X4
16 | 250.398.0 Pin 1 |25X119
17 | 250.352.0 Top Control Arm 1
18 251.227.0 Pin 1 | Rd.25X 100
19 | 900.658.0 Hex Head Bolt 2 | M12X40
20 ]910.506.0 Washer 2 [13X24X25
21 | 251.224.0 Pin 2 [ Rd.30X288
22 908.711.1 Hex Nut 2 | M12
23 |910.865.0 Shim 4 [30X42X2.0
24 | 934.901.0 Bearing Bushing 4 | MB 3040 DU
25 ]910.702.0 Washer 2 [S30X42X25
26 | 911.504.0 Circlip 2 |A30X20
27 | 250.359.0 Pin 2
28 | 909.909.0 Spring Washer 2 | SKM10
29 |900.634.0 Hex Head Bolt 2 | M10X20
30 | 251.215.0 Bottom Control Arm 2 | Includes Item 24

NRONE Hay & Forage Technology

19

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 20 AMT-4000/5000 Parts Manual

Cutting Height Adjustment Linkage L/H - AMT 5000




Cutting Height Adjustment Linkage L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 250.370.0 Crank 1
2 912.584.0 Roll Pin 2 [4X30
3 250.372.0 Pin 1
4 910.512.2 Washer 1 |B21
5 908.819.1 Castle Nut 1 | M20
6 912.069.1 Cotter Pin 1 |14X40
7 250.373.0 Pin 1
8 250.374.0 Bushing 2
9 919.105.0 Grease Nipple 1 |AM8X1
10 [ 910.515.0 Washer 2 |30X50X4
n 251.211.0 Lever 1
12 [ 912.672.0 Roll Pin 2 [8X50
13 129.452.0 Pin 1 | Rd.30X150
14 910.514.1 Washer 3 |26X44X4
15 [912.670.0 Roll Pin 3 [ 8X40
16 | 250.398.0 Pin 1 |25X119
17 | 250.352.0 Top Control Arm 1
18 251.227.0 Pin 1 | Rd.25X 100
19 | 900.655.0 Hex Head Bolt 2 | M12X25
20 909.910.0 Spring Washer 2 | SKM12
21 | 250.735.0 Pin 2 [Rd.30X188
22 ]910.702.0 Washer 2 [S30X42X25
23 | 911.504.0 Circlip 2 |A30X20
24 | 251.218.0 Bottom Control Arm 2
25 | 250.359.0 Pin 2
26 | 909.909.0 Spring Washer 2 | SKM10
27 |900.634.0 Hex Head Bolt 2 | M10X20

NRONE Hay & Forage Technology

21

AMT-4000/5000 Parts Manual




22 AMT-4000/5000 Parts Manual

NRONE Hay & Forage Technology

Mower Beam with Bearings - AMT 4000



Mower Beam with Bearings - AMT 4000

AVIT

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 930.566.0 Bearing 10 6306 2RS
2 150.042.0 Bearing Housing 10 10 Hole
3 936.150.2 Radial Seal 10 BA40X55X7
4 146.390.0 Spacer Ring 10
5 937.525.0 O-Ring 10 30X2
6 930.536.1 Bearing 10 6206 2RS
7 150.017.0 Pinion 10 Z=16
8 937.553.0 O-Ring 10 78.5X6.0
9 144.238.4 Washer 19 40 X54X4.5
10 909.605.0 Self-Locking Nut 19 M14 X 1.5
1 145.095.3 Clamping Piece 19
12 | 937.511.0 O-Ring 19 45X 4
13 | 937.523.1 O-Ring 19 28X3.0
14 139.190.0 Spur Gear 17 Z=59
15 150.039.0 Stop Bar 8 X=127mm
16 | 150.047.0 Skid L/H 1
17 | 144.937.2 Flat Round Bolt 19 M14 X1.5X38-10.9
18 | 150.029.0 Skid 9
19 | 909.910.0 Spring Washer 18 SKM12
20 | 908.758.0 Hex Nut 1 M10
21 251.435.1 Mower Bar 1
926.101.0 oll X 1 Liter SAE 90
22 1908.711.1 Hex Nut 100 M12
23 150.066.0 Stop Bar 1 X=103mm
24 | 150.028.0 Skid Holder 10 10 Hole
25 | 250.270.0 Spur Gear 2 Z=56
26 | 906.040.1 Screw Plug 1 M18 X 1.5
27 904.010.0 Countersunk Screw 16 M10X20-10.9
28 | 937.001.1 O-Ring 2 10.0X2.8
29 145.110.4 Cover 1
30 [ 937.510.0 O-Ring 1 196.45 X 3.53
31 | 937.595.0 O-Ring 1 174X 4
32 | 908.536.0 Hex Nut 10 M27 X 1.5
33 | 146.504.0 End Washer 10
34 | 910.864.0 Shim 10 30X42X1.0
35 |904.062.0 Countersunk Screw 20 M12 X 25
36 | 910.327.0 Washer 19 17X50X3
37 1906.439.1 Stud 82 M12 X 30

NRONE Hay & Forage Technology

23

AMT-4000/5000 Parts Manual




24 AMT-4000/5000 Parts Manual

NRONE Hay & Forage Technology

Mower Beam with Bearings - AMT 4000



Mower Beam with Bearings - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
38 |937.727.0 Gasket Ring 1 Al8X24X15
39 | 906.010.0 Screw Plug 1 M18 X 1.5
40 915.105.0 Flat Key 10 B10X8X 25
41 | 150.041.0 Rotor Hub 10
42 150.215.0 Stop Bar Left 1
43 | 906.007.0 Screw Plug 1 M16 X 1.5
44 | 937.721.0 Gasket Ring 1 16 X22X 1.5
45 | 150.205.0 Stop Bar R/H 1
50 | 150.043.0 Bearing Housing Complete 10 10 Hole

NRONE Hay & Forage Technology

25

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 26 AMT-4000/5000 Parts Manual

| H 89~ §—as
¥

- _ _ _ _ /
Mower Beam with Bearings L/H - AMT 5000




Mower Beam with Bearings L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 930.566.0 Bearing 6 | 6306 2RS
2 150.042.0 Bearing Housing 6
3 936.150.2 Radial Seal 6 [BA40X55X7
4 146.390.0 Spacer Ring 6
5 937.525.0 O-Ring 6 [30X2
6 930.536.1 Bearing 6 | 6206 2RS
7 150.017.0 Pinion 6 | z=16
8 937.553.0 O-Ring 6 [78.5X6.0
9 144.238.4 Washer 11 [40X54X4.5
10 909.605.0 Self-Locking Nut 11 | M14X 1.5
1 145.095.3 Clamping Piece n
12 [ 937.511.0 O-Ring 11 [45X4
13 [ 937.523.1 O-Ring 11 (28X3.0
14 139.190.0 Spur Gear 1 | Z=59
15 150.039.0 Stop Bar 5 | X=127mm
16 | 150.047.0 Skid L/H 1
17 | 144.937.2 Flat Round Bolt 11 [ M14X1.5X38-10.9
18 | 150.029.0 Skid 5
19 | 909.910.0 Spring Washer 10 | SKM12
20 | 908.758.0 Hex Nut 1 | M10
21 | 251.440.0 Mower Bar L/H 1
926.101.0 Oil X | 1 Liter SAE 90
22 ]908.711.1 Hex Nut 51 [ M12
23 | 904.010.0 Countersunk Screw 5 | M10X20-10.9
24 | 150.028.0 Skid Holder 6 | 10 Hole
25 | 150.215.0 Stop Bar Left 1
26 | 937.001.1 O-Ring 2 [10.0X2.8
27 145.635.1 Cover 1
28 | 937.510.0 O-Ring 1 |196.45X3.53
29 | 937.595.0 O-Ring 1 ]1174X4
30 |937.727.0 Gasket Ring 1 |A18X24X15
31 | 906.010.0 Screw Plug 1 |M18X1.5
32 | 908.536.0 Hex Nut 6 | M27X1.5
33 | 146.504.0 End Washer 6
34 ]910.864.0 Shim 6 [30X42X1.0
35 | 906.439.1 Stud 41 | M12 X 30
36 | 915.105.0 Flat Key 6 |B10X8X25
37 1150.041.0 Rotor Hub 6

NRONE Hay & Forage Technology

27

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 28 AMT-4000/5000 Parts Manual

| H 89~ §—as
¥

- _ _ _ _ /
Mower Beam with Bearings L/H - AMT 5000




Mower Beam with Bearings L/H - AMT 5000

Notes

Item | Part Number Description Serial # Ranges
38 | 904.062.0 Countersunk Screw 10 | M12X 25
39 |910.327.0 Washer 11 |17X50X3
40 | 150.180.0 Skid R/H 1
41 | 150.205.0 Stop Bar R/H 1
42 | 906.007.0 Screw Plug 1 |M16X1.5
43 | 937.721.0 Gasket Ring 1 |116X22X15
45 | 150.043.0 Bearing Housing Complete 6

NRONE Hay & Forage Technology

29

AMT-4000/5000 Parts Manual




30 AMT-4000/5000 Parts Manual

NRONE Hay & Forage Technology

o
(@]
an ¥

)
N ™
/ P&
(N
>S-.
amp ‘.

B R

Mower Beam with Bearings R/H - AMT 5000



Mower Beam with Bearings R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} 5000 Notes
1 930.566.0 Bearing 6 | 6306 2RS
2 150.042.0 Bearing Housing 6 | 10Hole
3 936.150.2 Radial Seal 6 [BA40X55X7
4 146.390.0 Spacer Ring 6
5 937.525.0 O-Ring 6 [30X2
6 930.536.1 Bearing 6 | 6206 2RS
7 150.017.0 Pinion 6 | z=16
8 937.553.0 O-Ring 6 [78.5X6.0
9 144.238.4 Washer 11 [40X54X4.5
10 909.605.0 Self Locking Nut 11 [ M14X1.5
1 145.095.3 Clamping Piece n
12 [ 937.511.0 O-Ring 11 [45X4
13 [ 937.523.1 O-Ring 11 (28X3.0
14 139.190.0 Spur Gear 1 | Z=59
15 150.039.0 Stop Bar 5 | X=127mm
16 | 150.096.0 Skid R/H 1
17 | 144.937.2 Flat Round Bolt 11 [ M14X1.5X38-10.9
18 | 150.029.0 Skid 4
19 | 910.327.0 Washer 11 [17X50X3
20 | 908.758.0 Hex Nut 1 | M10
21 | 150.138.0 Mower Bar R/H 1
926.101.0 Oil X | 1 Liter SAE 90
22 ]908.711.1 Hex Nut 58 [ M12
23 1904.010.0 Countersunk Screw 12 | M10X20-10.9
24 | 150.028.0 Skid Holder 6 | 10 Hole
25 | 150.205.0 Stop Bar R/H 1
26 | 904.062.0 Countersunk Screw 12 | M12 X 25
27 | 937.001.1 O-Ring 2 [10.0X2.8
28 145.110.4 Cover 1
29 |937.510.0 O-Ring 1 |196.45X3.53
30 | 937.595.0 O-Ring 1 |174X4
31 | 909.910.0 Spring Washer 10 | SKM12
32 150.041.0 Rotor Hub 6
33 | 908.536.0 Hex Nut 6 | M27X1.5
34 | 146.504.0 End Washer 6
35 |910.864.0 Shim 6 [30X42X1.0
36 | 915.105.0 Flat Key 6 |B10X8X25
37 1906.439.1 Stud 48 [ M12 X 30

NRONE Hay & Forage Technology

31

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

32

NRONE Hay & Forage Technology

o
(@]
an ¥

)
N ™
/ P&
(N
>S-.
amp ‘.

B R

Mower Beam with Bearings R/H - AMT 5000



Mower Beam with Bearings R/H - AMT 5000

Item | Part Number Description Serial # Ranges 4000 | 5000 Notes
38 |[150.179.0 Skid L/H 1
39 | 906.007.0 Screw Plug 1 |M16X1.5
40 | 937.721.0 Gasket Ring 1 |116X22X15
45 | 150.043.0 Bearing Housing Complete 6

MRONE Hay & Forage Technology 33 AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 34 AMT-4000/5000 Parts Manual

Mower Beam Cutting Discs - AMT 4000




Mower Beam Cutting Discs - AMT 4000

AVIT

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes

1 900.632.0 Hex Head Bolt 36 M10 X 16

2 909.909.0 Spring Washer 40 SKM10

3 909.602.1 Self-Locking Nut 20

4 925.303.1 Wrench 1 17/19mm

5 139.680.0 Mower Disc 4 L=320mm

6 139.888.0 Knife L/H 10 112mm Long
139.889.0 Knife R/H 10 112mm Long

7 141.053.4 Blade Bolt 20

8 900.636.0 Hex Head Bolt 4 M10 X 25

9 139.730.0 Mower Disc 2 L=292mm

10 | 150.034.0 Mower Drum 4 Includes Items 11 & 12

11 | 906.948.0 Self-Tapping Screw 16 B6.3X 13

12 144.943.2 Cover 4

13 | 139.800.0 Roof Shaped Blade 20

NRONE Hay & Forage Technology

35

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

36

NRONE Hay & Forage Technology

Mower Beam Cutting Discs L/H - AMT 5000



Mower Beam Cutting Discs L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 900.632.0 Hex Head Bolt 24 | M10X 16

2 909.909.0 Spring Washer 24 | SKM10

3 909.602.1 Self-Locking Nut 12

4 925.303.1 Wrench 1 |17/19mm

5 139.680.0 Mower Disc 4 | L=320mm

6 139.888.0 Knife L/H 6 | 112mmLong
139.889.0 Knife R/H 6 | 112mmLong

7 141.053.4 Blade Bolt 12

8 150.034.0 Mower Drum 2 | Includes Items 9 & 10

9 906.948.0 Self-Tapping Screw 8 | B6.3X13

10 144.943.2 Cover 2

1 139.800.0 Roof Shaped Blade 12

NRONE Hay & Forage Technology

37

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

38

NRONE Hay & Forage Technology

<2

§¢]

Wl

Mower Beam Cutting Discs R/H - AMT 5000



Mower Beam Cutting Discs R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 900.632.0 Hex Head Bolt 24 | M10X 16

2 909.909.0 Spring Washer 24 | SKM10

3 909.602.1 Self-Locking Nut 12

4 925.303.1 Wrench 1 |17/19mm

5 139.680.0 Mower Disc 4 | L=320mm

6 139.888.0 Knife L/H 6 | 112mmLong
139.889.0 Knife R/H 6 | 112mmLong

7 141.053.4 Blade Bolt 12

8 150.034.0 Mower Drum 2 | Includes Items 9 & 10

9 906.948.0 Self-Tapping Screw 8 | B6.3X13

10 144.943.2 Cover 2

1 139.800.0 Roof Shaped Blade 12

NRONE Hay & Forage Technology

39

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

40

NRONE Hay & Forage Technology

448 4070

Gearbox Pedestal



Gearbox Pedestal

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 146.933.1 Bevel Gear 1] 2 |z=23

2 911.668.0 Circlip 1|2 ([72X25

3 910.913.0 Shim X| X |56X72X.5
910.912.0 Shim X| X |56X72X.3
910.910.0 Shim X| X |56X72X.1

4 910.618.1 Washer 2| 4 |35X45X2
911.133.0 Shim X | X |35X45X .5
911.132.0 Shim X | X |35X45X.3
911.130.0 Shim X | X |35X45X.1

5 932.705.0 Roller Bearing 1] 2 | NUP207

6 936.352.1 Radial Seal 1| 2 [B240X65X10

7 930.567.0 Bearing 1| 2 |63072RS

8 910.965.0 Shim X ] X |63X80X2.0
910.963.0 Shim X | X |63X80X.5
910.962.0 Shim X | X ]163X80X.3
910.960.0 Shim X ] X |63X80X.1

9 911.673.0 Circlip 1|2 [180X25

10 | 937.595.0 O-Ring 1|2 [174X4

11 |911.134.0 Shim 1| 2 |35X45X1.0

12 144.339.3 Spur Gear 1| 2 | z=59

13 [ 911.541.0 Circlip 1|2 [A35X15

14 | 937.510.0 O-Ring 1| 2 [196.45X3.53

15 145.110.4 Cover 1] 2

16 | 937.004.0 O-Ring 2] 4 ]10.0X13

17 904.044.2 Countersunk Screw 6 |12 | M10X20-10.9

18 | 906.040.1 Screw Plug 1|2 |M18X15

19 |[915.124.1 Flat Key 1] 2 |A10X8X45

20 250.459.0 Drive Shaft 1 Rd. 40 X 652
251.054.0 Drive Shaft 2 | Rd.45X831

21 | 915.126.0 Flat Key 1] 2 |A10X8X50

22 |910.014.0 Spring Washer 7 |14 | B16

23 | 900.675.0 Hex Head Bolt 4 | 8 | M16X40

24 |919.811.0 Breather 1] 2 |M18X1.5

25 250.460.2 Gearbox Pedestal 1
251.052.0 Gearbox Pedestal L/H 1

26 251.053.0 Gearbox Pedestal R/H 1

27 900.676.0 Hex Head Bolt 2| 4 [ M16X45

28 250.744.0 Deflector L/H 1] 1

NRONE Hay & Forage Technology

41

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

42

NRONE Hay & Forage Technology

448 4070

Gearbox Pedestal



Gearbox Pedestal

Item | Part Number Description Serial # Ranges 4000 | 5000 Notes
29 |937.727.0 Gasket Ring 1] 2 |A18X24X1.5
30 | 251.230.0 Deflector R/H 1
31 | 900.674.0 Hex Head Bolt 2 | M16 X35

NRONE Hay & Forage Technology

43

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 44 AMT-4000/5000 Parts Manual

10

0z

N 447 7411

Main Gearbox with Input Drive Shaft - AMT 4000




Main Gearbox with Input Drive Shaft - AMT 4000
Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes

1 250.437.0 Gearbox Cover 1

2 937.594.0 O-Ring 1 1345X3

3 910.974.0 Shim X 70X90X1.0
910.973.0 Shim X 70X90X.5
910.972.0 Shim X 70X90X.3
910.970.0 Shim X 70X90X.1

4 932.155.0 Tapered Roller Bearing 1 32210A

5 146.930.1 Bevel Gear 1 Z=28

6 911.134.0 Shim X 35X45X 1.0
911.133.0 Shim X 35X45X.5
911.132.0 Shim X 35X45X.3
911.130.0 Shim X 35X45X.1

7 146.932.1 Pinion 1 Z=20

8 935.834.0 Locking Ring 1

9 935.820.0 Nut 1 M35X 1.5

10 | 250.265.0 Gearbox Housing 1

1 146.940.1 Gearbox Input Shaft 1

12 915.122.0 Flat Key 2 A10X8X40

13 [ 936.362.0 Radial Seal 1 B240X 80X 13

14 932.107.0 Tapered Roller Bearing 1 30208 A

15 |[910.965.0 Shim X 63X80X2.0
910.964.0 Shim X 63X80X1.0
910.963.0 Shim X 63 X80X.5
910.962.0 Shim X 63X80X.3
910.960.0 Shim X 63 X80X.1

16 | 900.335.1 Hex Head Bolt 4 M16 X 30

17 | 910.014.0 Spring Washer 4 B16

18 | 949.361.0 Protecting Cup 1

NRONE Hay & Forage Technology

45

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 46 AMT-4000/5000 Parts Manual

10
\
>
S

448 408 0

Main Gearbox with Input Drive Shaft - AMT 5000




AMT 5000

Main Gearbox with Input Drive Shaft -

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes

1 250.437.0 Gearbox Cover 1

2 937.594.0 O-Ring 1 |1345X3

3 910.974.0 Shim X | 70X90X 1.0
910.973.0 Shim X | 70X90X.5
910.972.0 Shim X [ 70X90X.3
910.970.0 Shim X | 70X90X.1

4 932.155.0 Tapered Roller Bearing 1 | 32210A

5 146.930.1 Bevel Gear 1 |Z=28

6 911.134.0 Shim X | 35X45X1.0
911.133.0 Shim X [35X45X.5
911.132.0 Shim X [35X45X.3
911.130.0 Shim X [35X45X.1

7 146.932.1 Pinion 1 |Z=20

8 935.834.0 Locking Ring 1

9 935.820.0 Nut 1 | M35X15

10 | 250.265.0 Gearbox Housing 1

1 146.940.1 Gearbox Input Shaft 1

12 915.122.0 Flat Key 2 | A10X8X40

13 [ 936.362.0 Radial Seal 1 | B240X80X13

14 932.107.0 Tapered Roller Bearing 1 [ 30208 A

15 |[910.965.0 Shim X | 63X80X2.0
910.964.0 Shim X | 63X80X1.0
910.963.0 Shim X | 63X80X.5
910.962.0 Shim X | 63X80X.3
910.960.0 Shim X [ 63X80X.1

16 | 900.335.1 Hex Head Bolt 4 | M16X30

17 | 910.014.0 Spring Washer 4 | B16

18 | 949.361.0 Protecting Cup 1

19 | 949.213.0 Guard 1

20 | 924.007.0 Hose Clamp 1

NRONE Hay & Forage Technology

a7

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 48 AMT-4000/5000 Parts Manual

4477423

Main Gearbox without Input Drive Shaft - AMT 4000




Main Gearbox without Input Drive Shaft - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 936.374.0 Radial Seal 1 B245X 72X 10
2 250.434.0 Cover 1
3 932.190.0 Tapered Roller Bearing 1 33112
4 911.005.0 Shim X 60X 75X2.0

911.004.0 Shim X 60X 75X 1.0
911.003.0 Shim X 60X 75X .5
911.002.0 Shim X 60X 75X.3
911.160.0 Shim X 60X72X.1
5 250.255.0 Bevel Gear 1 Z=38
6 910.899.0 Shim X 45X55X1.0
910.898.0 Shim X 45 X55X .5
910.894.0 Shim X 45X55X.3
910.893.0 Shim X 45X55X.1
7 910.732.0 Washer 2 45X 55X 3.0
8 250.782.0 Gearbox Shaft 1 Rd. 50 X 350
9 915.206.0 Flat Key 1 Al14 X9 X50
10 937.595.0 O-Ring 3 174X 4
n 937.727.0 Gasket Ring 1 Al8X24X1.5
12 [ 932.138.0 Tapered Roller Bearing 1 30309 A
13 [ 250.433.0 Cover 1
14 | 910.111.0 Spring Washer 16 B10
15 | 900.636.0 Hex Head Bolt 16 M10 X 25
16 | 250.490.0 Oil Level Dipstick 1
18 | 924.263.0 Rubber Pad 1
20 | 250.455.3 Main Gearbox 1
926.101.0 Oil X 1 Liter SAE 90
21 | 906.010.0 Screw Plug 1 M18 X 1.5

NRONE Hay & Forage Technology

49

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 50 AMT-4000/5000 Parts Manual

Main Gearbox without Input Drive Shaft - AMT 5000




Main Gearbox without Input Drive Shaft - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 936.374.0 Radial Seal 1 |B245X72X10
2 250.434.0 Cover 2
3 932.190.0 Tapered Roller Bearing 1 | 33112
4 911.005.0 Shim X |60X75X2.0
911.004.0 Shim X [ 60X75X1.0
911.003.0 Shim X |60X75X.5
911.002.0 Shim X |60X75X.3
911.160.0 Shim X |60X72X.1

5 250.255.0 Bevel Gear 1 |Z=38

6 910.899.0 Shim X [45X55X1.0
910.898.0 Shim X 145X55X.5
910.894.0 Shim X [45X55X.3
910.893.0 Shim X 145X55X.1

7 910.732.0 Washer 2 |45X55X3.0

8 251.051.2 Gearbox Shaft 1

9 915.207.0 Flat Key 1 | B14X9X50

10 937.595.0 O-Ring 3 |174X4

n 937.727.0 Gasket Ring 1 [A18X24X15

12 [ 932.138.0 Tapered Roller Bearing 1 | 30309 A

13 [ 936.337.0 Radial Seal 1 | B235X72X12

14 | 910.111.0 Spring Washer 16 | B10

15 | 900.636.0 Hex Head Bolt 16 | M10 X 25

16 | 250.490.0 Oil Level Dipstick 1

18 | 924.263.0 Rubber Pad 1

20 | 251.050.0 Main Gearbox 1
926.101.0 Oil X | 1 Liter SAE 90

21 | 906.010.0 Screw Plug 1 |M18X1.5

NRONE Hay & Forage Technology

51

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

52

NRONE Hay & Forage Technology

448 4321

Lifting Device for Mowing Unit - AMT 4000



Lifting Device for Mowing Unit - AMT 4000

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 251.184.0 Bearing R/H 1
2 908.711.1 Hex Nut 9 M12
3 910.506.0 Washer 7 13X24X2.5
4 900.658.0 Hex Head Bolt 7 M12 X 40
5 901.460.0 Hex Head Bolt 2 M12 X 100
6 908.716.1 Hex Nut 2 NM16
7 910.303.0 Washer 2 17X30X3
8 151.324.4 Flat Bar with Chain 2
9 922.610.0 Chain Lock 2 10X 31
10 [ 922.624.1 Chain 2 7 Links
11 |910.624.0 Washer 2 13.0X35X8
12 251.231.0 Support 2
13 | 910.506.0 Washer 2 13X24X2.5
14 | 901.452.0 Hex Head Bolt 2 M12 X 50
15 [ 910.362.0 Washer 2 17 X40X 6
16 | 900.677.0 Hex Head Bolt 2 M16 X 50
17 | 153.660.0 Locking Ring 1 A 90
18 [ 925.119.0 Clamp 1 d=65
19 |[925.121.0 Cover Plate 1
20 251.508.0 Lifting Tube 1
21 |910.514.1 Washer 6 26 X44 X4
22 |912.675.0 Roll Pin 5 8 X 45
23 | 250.398.0 Pin 1 25X 119
24 | 251.196.1 Steering Rod 1
25 | 251.199.0 Steering Tube - Wheel Bracket 1
26 | 153.047.0 Pin 1 Rd. 25X 126
27 | 251.201.0 Steering Tube - Drawbar 1
28 |912.716.1 Roll Pin 1 10X50
29 | 251.495.0 Bearing L/H 1

NRONE Hay & Forage Technology

53

AMT-4000/5000 Parts Manual




MRONE Hay & Forage Technology 54

AMT-4000/5000 Parts Manual

7 Al a a

?ﬁé‘é

A

Lifting Device for Mowing Unit - AMT 5000

448 390 1




Lifting Device for Mowing Unit - AMT 5000

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 251.184.0 Bearing R/H 1
2 908.711.1 Hex Nut 15 | M12
3 910.506.0 Washer 11 [13X24X25
4 900.658.0 Hex Head Bolt 11 [ M12 X 40
5 251.193.0 Lifting Tube R/H 1
6 908.716.1 Hex Nut 4 | NM16
7 910.303.0 Washer 4 |17X30X3
8 151.324.4 Flat Bar with Chain 4
9 922.610.0 Chain Lock 4 [10X31
10 [ 922.624.1 Chain 4 |7 Links
11 |910.624.0 Washer 4 [13.0X35X8
12 251.231.0 Support 4
13 | 910.506.0 Washer 4 |13X24X25
14 901.452.0 Hex Head Bolt 4 | M12 X50
15 [ 910.362.0 Washer 4 | 17X40X6
16 | 900.677.0 Hex Head Bolt 4 [ M16 X50
17 251.190.0 Pin 1
18 [ 901.512.0 Hex Head Bolt 1 | M20X110
19 |[908.721.0 Hex Nut 1 | NM20
20 251.186.0 Lifting Tube L/H 1
21 910.514.1 Washer 6 [26X44X4
22 912.675.0 Roll Pin 4 |1 8X45
23 | 250.398.0 Pin 1 |25X119
24 | 251.196.1 Steering Rod 1
25 | 251.199.0 Steering Tube - Wheel Bracket 1
26 153.047.0 Pin 1 | Rd.25X 126
27 | 251.201.0 Steering Tube - Drawbar 1
28 912.716.1 Roll Pin 1 |10X50
29 | 251.495.0 Bearing L/H 1

NRONE Hay & Forage Technology

55

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 56 AMT-4000/5000 Parts Manual

22

23—1
24 —e

448 435 3

Tine Conditioner Housing - AMT 4000




Tine Conditioner Housing - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 251.510.0 Tine Conditioner Housing 1
2 904.882.1 Flat Round Bolt 4 M12 X 25
3 904.884.0 Flat Round Bolt X M12 X 35
4 250.586.0 Cover Plate 4
5 250.513.0 Rear Side Plate R/H 2
6 250.512.0 Rear Side Plate L/H 2
7 910.506.0 Washer X 13X24X2.5
8 908.711.1 Hex Nut X M12
9 910.609.0 Washer 10 13X37X3
10 [ 909.503.1 Ring Nut 2 M12
11 | 250.519.0 Tine Conditioner Flap R/H 2
12 | 908.758.0 Hex Nut 4 M10
13 | 251.539.0 Baffle Plate R/H 1
14 | 341.065.1 Spacer Bushing 2 Rd. 30 X 25
15 [901.434.0 Hex Head Bolt 2 M10 X 55
16 | 251.521.0 Reinforcing Strip 1
17 | 251.538.0 Baffle Plate L/H 1
18 |[910.347.0 Washer 4 17 X37X3
19 | 250.585.0 Handle 4
20 250.518.0 Tine Conditioner Flap L/H 1
21 | 250.495.1 Rear Plastic Cloth L/H 1
22 | 251.541.0 Inner Tine Conditioner Flap L/H 1
23 | 900.637.0 Hex Head Bolt 4 M10 X 30
24 |910.414.0 Washer 4 A10.5
25 | 251.445.0 Rear Plastic Cloth R/H 1
26 | 900.614.0 Hex Head Bolt 13 M8 X 20
27 | 250.520.0 Hinge Tube 4
28 |910.413.0 Washer 13 A8.4
29 | 908.706.0 Hex Nut 13 NM8
30 | 250.548.0 Clamping Strap L/H 1 1415mm Long
346.937.0 Clamping Strap R/H 1 940mm Long
31 | 251.481.0 Plastic Cloth 1
32 | 251.477.0 Clamping Strap 1
33 |904.751.1 Flat Round Bolt 4 M10 X 20
34 | 250.870.0 Guide Plate 2
35 | 909.502.0 Ring Nut 2
36 | 906.202.1 Eye Bolt 2

NRONE Hay & Forage Technology

S7

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

58

AMT-4000/5000 Parts Manua




Tine Conditioner Housing L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 908.711.1 Hex Nut X | M12
2 910.506.0 Washer X |13X24X25
3 904.882.1 Flat Round Bolt X | M12X 25
4 909.503.1 Ring Nut 3 | M12
5 910.609.0 Washer 2 | 13X37X3
6 904.779.1 Flat Round Bolt 2 | M12X 45
7 904.884.0 Flat Round Bolt X | M12X35
8 251.351.0 Rear Side Plate R/H 1
9 250.517.0 Tine Conditioner Flap R/H 1
10 250.520.0 Hinge Tube 2
1 900.637.0 Hex Head Bolt 2 | M10X 30
12 910.414.0 Washer 2 | A105
13 | 908.758.0 Hex Nut 2 | M10
14 | 910.347.0 Washer 2 |17 X37X3
15 250.496.0 Plastic Cloth 1
16 | 910.413.0 Washer 6 | A8.4
17 | 908.706.0 Hex Nut 6 | NM8
18 | 900.614.0 Hex Head Bolt 6 | MB8X20
19 | 251.444.0 Clamping Strap 1 | 1540mm Long
20 251.446.0 Baffle Plate L/H 1
21 | 250.516.0 Tine Conditioner Flap L/H 1
22 251.350.0 Rear Side Plate L/H 1
23 | 251.360.0 Tine Conditioner Housing L/H 1
24 |1904.751.1 Flat Round Bolt 2 | M10X20
25 | 909.502.0 Ring Nut 2
26 | 906.202.1 Eye Bolt 2
27 251.449.0 Guide Plate 2

NRONE Hay & Forage Technology

59

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 60 AMT-4000/5000 Parts Manua

L l L]
-]
]
i>/"

7

v

iV
5

h .‘.“.“.“.“"
N v w[
4 ° ( v
Y
/ &
2 % ‘
1 \ 6 ! R
L L] .‘“

Tine Conditioner Housing R/H - AMT 5000



Tine Conditioner Housing R/H - AMT 5000
Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 908.711.1 Hex Nut X | M12
2 910.506.0 Washer X [13X24X25
3 904.882.1 Flat Round Bolt X | M12 X 25
4 909.503.1 Ring Nut 3 | M12
5 910.609.0 Washer 2 | 13X37X3
6 904.779.1 Flat Round Bolt 2 | M12X45
7 904.884.0 Flat Round Bolt X | M12 X35
8 251.351.0 Rear Side Plate R/H 1
9 250.517.0 Tine Conditioner Flap R/H 1
10 250.520.0 Hinge Tube 2
11 | 900.637.0 Hex Head Bolt 2 | M10X 30
12 | 910.414.0 Washer 2 | A105
13 [ 908.758.0 Hex Nut 2 [ M10
14 910.347.0 Washer 2 [17X37X3
15 | 251.443.0 Plastic Cloth 1
16 | 910.413.0 Washer 6 | A8.4
17 | 908.706.0 Hex Nut 6 [ NM8
18 | 900.614.0 Hex Head Bolt 6 | M8X20
19 | 250.548.0 Clamping Strap 1 | 1540mm Long
20 | 251.447.0 Baffle Plate R/H 1
21 | 250.516.0 Tine Conditioner Flap L/H 1
22 | 251.350.0 Rear Side Plate L/H 1
23 | 251.361.0 Tine Conditioner Housing R/H 1
24 | 904.751.1 Flat Round Bolt 2 | M10X20
25 | 909.502.0 Ring Nut 2
26 | 906.202.1 Eye Bolt 2
27 | 251.449.0 Guide Plate 2

NRONE Hay & Forage Technology

61

AMT-4000/5000 Parts Manual




62 AMT-4000/5000 Parts Manual

NRONE Hay & Forage Technology

448436 0

Tine Conditioner Baffle Plate - AMT 4000



Tine Conditioner Baffle Plate - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 250.575.0 Crank 2
2 250.373.0 Pin 2
3 919.105.0 Grease Nipple 2 AM8 X1
4 912.670.0 Roll Pin 4 8 X 40
6 250.599.1 Spring Arm 2
7 341.914.0 Tension Spring 2
8 901.422.0 Hex Head Bolt 2 M8 X 45
9 251.518.0 Cover Plate 2
10 | 908.706.0 Hex Nut 2 NM8
11 251.513.0 Conditioning Comb 2
12 908.716.1 Hex Nut 2 NM16
13 [ 910.512.2 Washer 4 B21
14 901.142.1 Hex Head Bolt 2 M16 X 110
15 | 250.574.0 U-Bracket 2
16 | 910.014.0 Spring Washer 2 B16
17 | 903.205.0 Allen Screw 2 M16 X 20

NRONE Hay & Forage Technology

63

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 64 AMT-4000/5000 Parts Manual

448 798 0

Air Level - AMT 4000




Air Level - AMT 4000

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 150.218.0 Air Level 1
2 901.431.0 Hex Head Bolt 1 M10 X 40
3 904.731.1 Flat Round Bolt 1 M8 X 20
4 910.510.1 Washer 2 16
5 908.758.0 Hex Nut 2 M10
6 908.006.1 Hex Nut 2 M4
7 910.325.0 Washer 2 43X9.0X.8
8 900.246.0 Hex Head Bolt 2 M4 X 25
9 052.053.1 Pressure Spring 1
10 ] 910.414.0 Washer 1 A10.5
n 908.212.0 Hex Nut 1 M10
12 910.413.0 Washer 1 A8.4
13 909.410.1 Wing Nut 1 M8
14 | 938.514.0 Air Level 1
15 904.755.2 Flat Round Bolt 2 M10 X 40

NRONE Hay & Forage Technology

65

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 66 AMT-4000/5000 Parts Manual

448401 0

Tine Conditioner Baffle Plate L/H - AMT 5000




Tine Conditioner Baffle Plate L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 250.575.0 Crank 1
2 250.373.0 Pin 1
3 919.105.0 Grease Nipple 1 |AM8X1
4 912.670.0 Roll Pin 2 |8X40
6 250.599.1 Spring Arm 1
7 341.914.0 Tension Spring 1
8 901.422.0 Hex Head Bolt 1 | M8X45
9 251.344.0 Cover Left 1
10 | 908.706.0 Hex Nut 1 [ NM8
11 251.340.0 Baffle Plate 1
12 908.716.1 Hex Nut 1 | NM16
13 [ 910.512.2 Washer 2 |B21
14 901.142.1 Hex Head Bolt 1 | M16X110
15 | 250.574.0 U-Bracket 1
16 | 910.014.0 Spring Washer 1 | B16
17 | 903.205.0 Allen Screw 1

NRONE Hay & Forage Technology

67

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 68 AMT-4000/5000 Parts Manual

448 402 1

Tine Conditioner Baffle Plate R/H - AMT 5000




Tine Conditioner Baffle Plate R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 250.575.0 Crank 1
2 250.373.0 Pin 1
3 919.105.0 Grease Nipple 1 |AM8X1
4 912.670.0 Roll Pin 2 [8X40
6 250.599.1 Spring Arm 1
7 341.914.0 Tension Spring 1
8 901.422.0 Hex Head Bolt 1 | M8X45
9 251.345.0 Cover Right 1
10 | 908.706.0 Hex Nut 1 | NM8
11 251.340.0 Baffle Plate 1
12 908.716.1 Hex Nut 1 | NM16
13 [ 910.512.2 Washer 2 |B21
14 901.142.1 Hex Head Bolt 1 | M16X110
15 | 250.574.0 U-Bracket 1
16 | 910.014.0 Spring Washer 1 | B16
17 | 903.205.0 Allen Screw 1

NRONE Hay & Forage Technology

69

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 70 AMT-4000/5000 Parts Manual

6 4486102

Tine Conditioner Rotor L/H - AMT 4000




Tine Conditioner Rotor L/H - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 908.716.1 Hex Nut 33 NM16
2 901.482.0 Hex Head Bolt 1 M16 X 60
3 251.420.0 Stop 1
4 910.303.0 Washer 4 17X30X3
5 900.677.0 Hex Head Bolt 2 M16 X 50
6 934.626.0 Bearing 1
7 934.011.0 Flange Bearing Complete 1 Includes Item 6
8 910.899.0 Shim X 45X55X1.0
9 910.732.0 Washer 1 45X55X3.0
10 [ 900.656.0 Hex Head Bolt 6 M12 X 30
11 | 909.910.0 Spring Washer 6 SKM12
12 | 904.884.0 Flat Round Bolt 4 M12 X 35
13 | 251.424.0 Bracket 1
14 | 910.506.0 Washer 4 13X24X25
15 [908.711.1 Hex Nut 4 M12
16 | 345.458.4 Flange Bearing 1
17 | 934.003.0 Bearing 1 UC 207 DG
18 [ 956.036.0 Universal Joint 1 13/8” 6 Spline
19 |[908.758.0 Hex Nut 3 M10
20 909.909.0 Spring Washer 3 SKM10
21 | 251.425.0 Guard 1
22 1900.614.0 Hex Head Bolt 2 M8 X 20
23 | 909.908.0 Spring Washer 2 SKM8
24 | 250.551.3 Outer Tines 2 Includes ltem 25
25 ]935.713.0 Bushing 30 EG 26/19 X 24
26 | 250.550.3 Inner Tines 28 Includes ltem 25
27 | 250.500.0 Tine Bolt 30
28 | 250.259.0 Tine Holder 30
29 | 250.855.0 Stub Shaft 1
30 |910.727.0 Washer 1 S35X45X2.5
31 |911.134.0 Shim X 35X45X1.0
35 |251.432.0 Conditioner Rotor Complete 1

NRONE Hay & Forage Technology

71

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 72 AMT-4000/5000 Parts Manual

- 4484372

Tine Conditioner Rotor R/H - AMT 4000




Tine Conditioner Rotor R/H - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 908.716.1 Hex Nut 40 NM16
2 901.482.0 Hex Head Bolt 1 M16 X 60
3 251.420.0 Stop 1
4 908.711.1 Hex Nut 4 M12
5 910.506.0 Washer 4 13X24X2.5
6 904.884.0 Flat Round Bolt 4 M12 X 35
7 251.424.0 Bracket 1
8 910.732.0 Washer 1 45X55X 3.0
9 910.899.0 Shim X 45X55X1.0
10 345.458.4 Flange Bearing 1
11 | 909.909.0 Spring Washer 3 SKM10
12 | 908.758.0 Hex Nut 3 M10
13 | 934.003.0 Bearing 1 UC 207 DG
14 | 904.723.0 Flat Round Bolt 2 M16 X 50
15 | 904.708.0 Flat Round Bolt 2 M16 X 40
16 | 900.677.0 Hex Head Bolt 2 M16 X 50
17 910.303.0 Washer 8 17X30X3
18 | 251.528.0 Support Tube 1
19 [ 934.011.0 Flange Bearing Complete 1 Includes Iltem 20
20 934.626.0 Bearing 1
21 | 900.632.0 Hex Head Bolt 2 M10 X 16
22 910.353.0 Washer 2 11 X34X3
23 250.743.0 Cover Plate 1
24 |908.721.0 Hex Nut 1 M20
25 |910.512.2 Washer 2 21 X37X3
26 251.525.0 Bracket 1
27 |912518.1 Roll Pin 3 21X24
28 |909.912.0 Spring Washer 3 SKM16
29 |901.127.0 Hex Head Bolt 1 M20 X 130
30 | 900.676.0 Hex Head Bolt 2 M16 X 45
31 |901.154.0 Hex Head Bolt 1 M16 X 200
32 |935.713.0 Bushing 30 EG 26/19 X 24
33 250.550.3 Inner Tine 30 Includes ltem 32
34 | 250.500.0 Tine Bolt 30
35 250.259.0 Tine Holder 30
36 |910.727.0 Washer 1 S35X45X25
37 |911.134.0 Shim 1 35X45X1.0
40 251.433.0 Conditioner Rotor Complete 1

NRONE Hay & Forage Technology

73

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 74 AMT-4000/5000 Parts Manual

- - 448 403 1

Tine Conditioner Rotor L/H - AMT 5000




Tine Conditioner Rotor L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 908.716.1 Hex Nut 48 | NM16
2 910.303.0 Washer 12 | 17X30X3
3 251.324.0 Support Tube 1
4 934.011.0 Flange Bearing Complete 2 | Includes Item 17
5 900.677.0 Hex Head Bolt 4 [ M16 X50
6 901.149.0 Hex Head Bolt 1 | M16X180
7 900.673.0 Hex Head Bolt 1 | M16X25
8 910.899.0 Shim X | 45X55X1.0
9 910.732.0 Washer 2 | S45X55X3.0
11 ] 904.708.0 Flat Round Bolt 4 [ M16 X40
13 | 250.500.0 Tine Bolt 38
14 | 250.550.3 Inner Tine 36 | Includes ltem 22
15 | 250.551.3 Outer Tine 2 | Includes Item 22
16 | 250.259.0 Tine Holder 38
17 | 934.626.0 Bearing 2
18 | 900.656.0 Hex Head Bolt 6 | M12X 30
19 [ 909.912.0 Spring Washer 6 | SKM16
20 | 250.855.0 Stub Shaft 1
21 | 900.676.0 Hex Head Bolt 1 | M16X45
22 1935.713.0 Bushing 38 | EG 26/19 X 24
23 |912518.1 Roll Pin 1 |21X24
24 |909.912.0 Spring Washer 1 | SKM16
25 |251.358.1 Conditioner Rotor Complete 1

NRONE Hay & Forage Technology

75

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 76 AMT-4000/5000 Parts Manual

Tine Conditioner Rotor R/H - AMT 5000

448 4041




Tine Conditioner Rotor R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 908.716.1 Hex Nut 48 | NM16
2 910.303.0 Washer 10 [ 17X30X3
3 910.506.0 Washer 12 | 13X 24X25
4 934.011.0 Flange Bearing Complete 2 | Includes Item 17
5 900.677.0 Hex Head Bolt 6 | M16 X50
6 909.912.0 Spring Washer 4 | SKM16
7 900.673.0 Hex Head Bolt 1 | M16X25
8 910.899.0 Shim X | 45X55X1.0
9 910.732.0 Washer 2 | S45X55X3.0
10 [ 908.711.1 Hex Nut 12 [ M12
1 904.708.0 Flat Round Bolt 2 | M16 X40
12 [ 904.779.1 Flat Round Bolt 8 | M12X45
13 | 250.500.0 Tine Bolt 38
14 250.550.3 Inner Tine 36 | Includes ltem 22
15 250.551.3 Quter Tine 2 | Includes ltem 22
16 250.259.0 Tine Holder 38
17 | 934.626.0 Bearing 2
18 | 904.983.1 Flat Round Bolt 4 | M12X30
19 251.381.0 Bracket 2
20 909.912.0 Spring Washer 6 | SKM16
21 | 900.656.0 Hex Head Bolt 6 [ M12X30
22 | 935.713.0 Bushing 38 | EG26/19X 24
23 | 250.855.0 Stub Shaft 1
25 |251.358.1 Conditioner Rotor Complete 1

NRONE Hay & Forage Technology

77

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 78 AMT-4000/5000 Parts Manual

448 438 2

Tine Conditioner Drive - AMT 4000




Tine Conditioner Drive - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 251.549.0 V-Belt Guard 1
2 274.327.2 Tension Spring 1
3 919.509.0 Ball Knob 1 C40
4 912.644.1 Roll Pin 1 6 X 40
5 910.514.1 Washer 1 26
6 904.882.1 Flat Round Bolt 2 M12 X 25
7 934.930.0 Bearing Bushing 2 MB 3520 DU
8 919.105.0 Grease Nipple 1 AM8 X1
9 912.677.0 Roll Pin 1 8 X55
10 ] 250.910.3 Rocker Arm 1
11 |908.711.1 Hex Nut 3 M12
12 | 250.911.3 Spring Tensioner 1
13 | 340.439.2 Tension Spring 1
14 | 918.300.0 Eye Bolt 1 M12 X 95/65
15 | 251.547.0 Drive Belt Housing 1
16 | 910.506.0 Washer 2 13X24X25
17 | 250.909.1 Jockey Pulley Arm 1
18 | 930.506.0 Bearing 2 6006 2RS
19 | 251.552.0 Jockey Pulley 1
20 ]910.609.0 Washer 1 A 13
21 | 900.655.0 Hex Head Bolt 1 M12 X 25
22 | 910.035.0 Spring Washer 1 B12
23 | 921.507.0 V-Belt 1
24 ]917.011.0 Lynch Pin 2 10X 45
25 ]935.714.0 Bushing 2 EG 45/35 X 12
26 | 900.636.0 Hex Head Bolt 13 M10 X 25
27 | 909.909.0 Spring Washer 12 SKM10
28 | 250.894.0 V-Belt Pulley 1 DW 200
29 | 250.940.0 Hub 2 Includes ltem 25
30 | 250.895.0 V-Belt Pulley 1 DW 251
31 | 900.673.0 Hex Head Bolt 8 M16 X 25
32 |910.014.0 Spring Washer 8 B16
33 1910.353.0 Washer 1 R11
34 |908.704.1 Hex Nut 4 NM6
35 |910.411.1 Washer 4 A6.4
36 | 900.607.0 Hex Head Bolt 4 M6 X 16
37 | 274.375.2 Hinge 2
38 | 903.089.0 Allen Screw 2 M8 X 90

NRONE Hay & Forage Technology

79

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 80 AMT-4000/5000 Parts Manual

448 438 2

Tine Conditioner Drive - AMT 4000




Tine Conditioner Drive - AMT 4000

Item | Part Number Description Serial # Ranges 4000 | 5000 Notes
39 |908.706.0 Hex Nut 2 NM8
40 |[911.136.1 Shim X 35X45X2.0
41 |[251.475.0 Latch 1
42 [914.014.0 Rivet 2

NRONE Hay & Forage Technology

81

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 82 AMT-4000/5000 Parts Manual

448 405 1

Tine Conditioner Drive L/H - AMT 5000




Tine Conditioner Drive L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 251.398.1 V-Belt Guard 1
2 274.327.2 Tension Spring 1
3 919.509.0 Ball Knob 1 (C40
4 912.644.1 Roll Pin 1 |6X40
5 910.514.1 Washer 1 [26
6 904.882.1 Flat Round Bolt 2 | M12X25
7 934.930.0 Bushing 2 | MB3520DU
8 919.105.0 Grease Nipple 1 |AM8X1
9 912.677.0 Roll Pin 1 | 8X55
10 ] 250.910.3 Rocker Arm 1
11 |908.711.1 Hex Nut 3 | M12
12 | 250.911.3 Spring Tensioner 1
13 | 340.439.2 Tension Spring 1
14 | 918.300.0 Eye Bolt 1 | M12 X 95/65
15 | 251.402.0 Drive Belt Housing L/H 1
16 | 910.506.0 Washer 2 |13X24X25
17 | 250.909.1 Jockey Pulley Arm 1
18 | 930.506.0 Bearing 2 | 6006 2RS
19 | 250.924.0 Jockey Pulley 1
20 ]910.609.0 Washer 1 [A13
21 | 900.655.0 Hex Head Bolt 1 [ M12X25
22 | 910.035.0 Spring Washer 1 |B12
23 | 921.506.0 V-Belt 1
24 ]917.011.0 Lynch Pin 2 [10X45
25 ]935.714.0 Bushing 2 | EG45/35X12
26 | 900.636.0 Hex Head Bolt 13 | M10 X 25
27 | 909.909.0 Spring Washer 12 | SKM10
28 | 250.890.0 V-Belt Pulley 1 [DW200
29 | 250.940.0 Hub 2 | Includes Item 25
30 | 250.891.0 V-Belt Pulley 1 | DW 251
31 | 900.673.0 Hex Head Bolt 4 | M16X25
32 |910.014.0 Spring Washer 4 | B16
33 1910.353.0 Washer 1 (R
34 |908.704.1 Hex Nut 4 | NM6
35 |910.411.1 Washer 4 | A6.4
36 | 900.607.0 Hex Head Bolt 4 | M6X16
37 | 274.375.2 Hinge 2
38 | 903.089.0 Allen Screw 2 | M8X90

NRONE Hay & Forage Technology

83

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 84 AMT-4000/5000 Parts Manual

448 405 1

Tine Conditioner Drive L/H - AMT 5000




Tine Conditioner Drive L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
39 |908.706.0 Hex Nut 2 | NM8
40 |911.136.1 Shim X | 35X45X2.0
41 | 251.239.0 PTO Shaft Guard L/H 1
42 | 903.207.0 Allen Screw 2 | M16X25
43 | 910.014.0 Spring Washer 2 | B16
44 | 251.475.0 Latch 1
45 | 914.014.0 Rivet 2

NRONE Hay & Forage Technology

85

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 86 AMT-4000/5000 Parts Manual

@

mu.&)

Q

I/

AN

—_
o

©

11

448 406 1

<

.
3.4

Tine Conditioner Drive R/H - AMT 5000




Tine Conditioner Drive R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 251.399.0 V-Belt Guard R/H 1
2 274.327.2 Tension Spring 1
3 919.509.0 Ball Knob 1 (C40
4 912.644.1 Roll Pin 1 |6X40
5 910.514.1 Washer 1 [26
6 904.882.1 Flat Round Bolt 2 | M12X25
7 934.930.0 Bushing 2 | MB3520DU
8 919.105.0 Grease Nipple 1 |AM8X1
9 912.677.0 Roll Pin 1 | 8X55
10 | 251.405.0 Rocker Arm 1
11 |908.711.1 Hex Nut 3 | M12
12 | 251.404.0 Spring Tensioner 1
13 | 340.439.2 Tension Spring 1
14 | 918.300.0 Eye Bolt 1 | M12 X 95/65
15 | 251.403.0 Drive Belt Housing R/H 1
16 | 910.506.0 Washer 2 |13X24X25
17 | 250.909.1 Jockey Pulley Arm 1
18 | 930.506.0 Bearing 2 | 6006 2RS
19 | 250.924.0 Jockey Pulley 1
20 ]910.609.0 Washer 1 [A13
21 | 900.655.0 Hex Head Bolt 1 [ M12X25
22 | 910.035.0 Spring Washer 1 |B12
23 | 921.506.0 V-Belt 1
24 ]917.011.0 Lynch Pin 2 [10X45
25 ]935.714.0 Bushing 2 | EG45/35X12
26 | 900.636.0 Hex Head Bolt 13 | M10 X 25
27 | 909.909.0 Spring Washer 12 | SKM10
28 | 250.890.0 V-Belt Pulley 1 [DW200
29 | 250.940.0 Hub 2 | Includes Item 25
30 | 250.891.0 V-Belt Pulley 1 | DW 251
31 | 900.673.0 Hex Head Bolt 4 | M16X25
32 |910.014.0 Spring Washer 4 | B16
33 1910.353.0 Washer 1 (R
34 |908.704.1 Hex Nut 4 | NM6
35 |910.411.1 Washer 4 | A6.4
36 | 900.607.0 Hex Head Bolt 4 | M6X16
37 | 274.375.2 Hinge 2
38 | 903.089.0 Allen Screw 2 | M8X90

NRONE Hay & Forage Technology

87

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 88 AMT-4000/5000 Parts Manual

@

mu.&)

Q

I/

AN

—_
o

©

11

448 406 1

<

.
3.4

Tine Conditioner Drive R/H - AMT 5000




Tine Conditioner Drive R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
39 |908.706.0 Hex Nut 2 | NM8
40 |911.136.1 Shim X | 35X45X2.0
41 | 251.388.0 Hand Lever 1
42 |912.675.0 Roll Pin 1 [8X45
43 | 251.235.0 PTO Shaft Guard R/H 1
44 |1 910.014.0 Spring Washer 2 | B16
45 [ 903.207.0 Allen Screw 2 | M16X25
46 | 251.475.0 Latch 1
47 | 914.014.0 Rivet 2

NRONE Hay & Forage Technology

89

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 90 AMT-4000/5000 Parts Manual

F
27 gl 1
/// T\A\ il I
e 70 Ry
Z ‘\ I| SN !
/'( \ ANV Q !
£ \ !

// g \ [\ !

;/ \'3 [

e KQ\ Qj‘ I
&> _F ~ Q i\\
o \“ " b2

- Pl R i L 448 413 1

Oscillation Limiter - AMT 5000




Oscillation Limiter - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 910.514.1 Washer 4 |26X44X4
2 912.670.0 Roll Pin 4 18X40
3 251.483.0 Pin 4
4 923.221.0 Intermediate Control Arm 1 | 230mm Long
5 251.325.0 Telescoping Control Arm 1
6 919.106.0 Grease Nipple 1 |BM8X1
7 900.634.0 Hex Head Bolt 4 | M10X20
8 909.909.0 Spring Washer 4 | SKM10

NRONE Hay & Forage Technology

91

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 92 AMT-4000/5000 Parts Manual

4484391

Front and Side Guards - AMT 4000




Front and Side Guards - AMT 4000

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes
1 904.708.0 Flat Round Bolt 4 M16 X 40
2 250.814.2 Guard Support L/H 1
3 925.104.0 Clamp 4 Bo. =28
4 925.130.0 Cover Plate 4
5 250.851.0 Locking Plate 4
6 901.435.0 Hex Head Bolt 8 M10 X 60
7 250.845.0 Clamping Strap L/H 1
8 250.844.0 Clamping Strap L/H 1
9 250.843.0 Clamping Strap 2 230mm Long
10 250.842.0 Clamping Strap 2 120mm Long
1 250.812.1 Guard L/H 1
12 [ 908.716.1 Hex Nut 4 NM16
13 | 910.362.0 Washer 4 17
14 | 901.437.0 Hex Head Bolt 6 M10 X 70
15 | 925.128.0 Clamp 3 Bo. =33.7
16 | 925.125.0 Cover Plate 3
17 | 250.850.0 Locking Plate 1
18 [ 251.529.0 Front Guard 1
19 |[908.706.0 Hex Nut 38 NM8
20 | 251.536.0 Front Plastic Cloth L/H 1
21 | 910.413.0 Washer 38 A8.4
22 |900.614.0 Hex Head Bolt 38 M8 X 20
23 | 251.537.0 Clamping Strap 2
24 | 250.815.2 Guard Support R/H 1
25 | 250.813.2 Guard R/H 1
26 | 250.846.0 Clamping Strap R/H 1
27 | 251.542.0 Front Plastic Cloth R/H 1
28 | 251.535.0 Clamping Strap 1 420mm Long
29 |912.501.0 Roll Pin 6 12X 30
30 | 250.847.0 Clamping Strap R/H 1
31 | 250.494.1 Plastic Cloth R/H 1
32 | 250.493.0 Plastic Cloth L/H 1
33 | 250.745.0 Support 1
34 |904.813.0 Flat Round Bolt 1 M8 X 30

NRONE Hay & Forage Technology

93

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 94 AMT-4000/5000 Parts Manual

/1448 4101

Front and Side Guards L/H - AMT 5000




Front and Side Guards L/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 900.614.0 Hex Head Bolt 16 | M8 X 20
2 910.413.0 Washer 24 [8.4X17X1.6
3 251.246.0 Clamping Strap 1
4 251.267.0 Plastic Cloth L/H 1
5 251.245.0 Clamping Strap 1
6 910.603.0 Washer 22 | A8.4
7 908.706.0 Hex Nut 24 | NM8
8 251.249.0 Guard L/H 1
9 908.716.1 Hex Nut 4 | NM16
10 ] 910.303.0 Washer 4 [17X30X3
n 904.782.0 Flat Round Bolt 4 | M16 X70
12 904.813.0 Flat Round Bolt 1 | M8X30
13 | 251.262.0 Support 1
14 | 901.437.0 Hex Head Bolt 4 | M10X70
15 | 925.128.0 Clamp 2 | Bo.=33.7
16 | 925.125.0 Cover Plate 2
17 | 250.850.0 Locking Plate 2
18 | 251.272.0 Tube L/H 1
19 | 901.425.0 Hex Head Bolt 1 | M8X60
20 251.270.0 Flat Steel 1
21 | 251.269.0 Clamping Strap 1
22 900.616.0 Hex Head Bolt 2 | M8X25
23 | 901.048.0 Hex Head Bolt 2 | M8X65
24 251.274.1 Plastic Cloth 1
25 251.253.0 Front Guard Left 1
26 |904.732.1 Flat Round Bolt 2 | M8X25
27 | 251.264.0 Clamping Strap 1
28 | 251.263.0 Clamping Strap 2
29 251.265.0 Front Plastic Cloth L/H 1
30 [912.501.0 Roll Pin 4 112X30

NRONE Hay & Forage Technology

95

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 96 AMT-4000/5000 Parts Manual

448 410 1

Front and Side Guards R/H - AMT 5000




Front and Side Guards R/H - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 900.614.0 Hex Head Bolt 14 [ M8 X 20
2 910.413.0 Washer 24 | 8.4X17X1.6
3 251.246.0 Clamping Strap 1
4 251.245.0 Clamping Strap 1
5 251.268.0 Plastic Cloth R/H 1
6 910.603.0 Washer 24 | 8.4X24X2
7 908.706.0 Hex Nut 24 | NM8
8 908.716.1 Hex Nut 4 | NM16
9 910.303.0 Washer 4 |17X30X3
10 [ 904.782.0 Flat Round Bolt 4 [M16X70
11 | 904.813.0 Flat Round Bolt 1 | M8X30
12 251.262.0 Support 1
13 | 900.616.0 Hex Head Bolt 8 | M8X25
14 | 251.273.0 Clamping Strap 1
15 | 251.278.1 Clamping Strap 1
16 | 251.281.0 Bracket 1
17 | 251.474.1 Plastic Cloth 1
18 | 251.277.0 Tube R/H 1
19 | 250.850.0 Locking Plate 2
20 | 925.125.0 Cover Plate 2
21 |925.128.0 Clamp 2 | Bo.=33.7
22 1901.437.0 Hex Head Bolt 4 [ M10X70
23 | 251.257.0 Front Guard R/H 1
24 | 251.266.0 Front Plastic Cloth R/H 1
25 | 251.269.0 Clamping Strap 1
26 | 251.264.0 Clamping Strap 1
27 |904.732.1 Flat Round Bolt 2 | M8X25
28 | 251.250.0 Guard R/H 1
29 |912.501.0 Roll Pin 4 112X30

NRONE Hay & Forage Technology

97

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

98

AMT-4000/5000 Parts Manual

Warning Panel

448 416 2




Warning Panel

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 901.061.0 Hex Head Bolt 8 | 8 | M10X45
3 251.209.1 Bracket 1|1
4 260.490.0 Warning Panel 212
924.569.0 Decal 212
5 910.506.0 Washer 8| 8 |]13X24X25
6 908.711.1 Hex Nut 8| 8 [M12
7 909.909.0 Spring Washer 8 | 8 | SKM10
8 908.212.0 Hex Nut 8| 8 | M10
9 900.657.0 Hex Head Bolt 8| 8 | M12X35
10 251.205.0 Warning Panel Bracket L/H 2| 2
11 | 463.431.0 Square Plug 212
12 | 900.287.0 Hex Head Bolt 2| 2 |M10X70
13 | 910.353.0 Washer 2|12 |R1

NRONE Hay & Forage Technology

99

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

100

AMT-4000/5000 Parts Manual

Flotation Springs - AMT 4000

448 440 0




Flotation Springs - AMT 400

AVIT

AVIT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 143.158.2 Spindle 3
2 251.556.0 Bearing 1 Rd. 40 X 154
3 250.372.0 Bearing 1 Rd. 40X 84
4 145.156.2 Tension Spring 3 Rd. 13 X598
5 910.702.0 Washer 2 S30X42X25
6 934.901.0 Bushing 3 MB 3040 DU
7 251.242.0 Threaded Piece 1 Includes Item 6
8 250.771.0 Threaded Piece 1 Includes Item 6
9 911.504.0 Circlip 1 A30X2.0
10 | 919.106.0 Grease Nipple 2 BM8X1

NRONE Hay & Forage Technology

101

AMT-4000/5000 Parts Manual




102 AMT-4000/5000 Parts Manual

NRONE Hay & Forage Technology

.;13:, /J m
,,,,, iy

[/ »
A

S
o

%

N~

<t

448 414 0

Flotation Springs - AMT 5000



Flotation Springs - AMT 500

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 143.158.2 Spindle 4
2 250.372.0 Bearing 4
3 145.155.2 Tension Spring 2 | Rd. 10 X 600
145.156.2 Tension Spring 2 | Rd. 13 X598
4 911.504.0 Circlip 4 |A30X2.0
5 910.702.0 Washer 4 1S30X42X25
6 919.105.0 Grease Nipple 4 [AM8X1
7 251.242.0 Threaded Piece 4 | Includes ltem 8
8 934.901.0 Bushing 4 | MB3040DU

NRONE Hay & Forage Technology

103

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

104

AMT-4000/5000 Parts Manual

Drawbar Hydraulic System

448 420 1




Drawbar Hydraulic System

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 921.171.0 Dust Cap 212
2 921.263.0 Dust Cap 111
3 921.145.0 Plug 3| 3 |M18X15
4 937.727.0 Gasket Ring 2| 2 |A18X24X15
5 920.930.0 Ball Cock 22 [M18X15
6 921.019.1 High Pressure Hose 3 | 3 | 2200mm Long
7 921.089.1 Connector 3| 3 |L12
8 908.524.1 Hex Nut 3|3 [M18X15
9 921.046.1 Cutting Ring 8| 8 |L12
10 ] 921.206.0 Union Nut 8 [ 8 |AL12
11 | 045.506.0 Hydraulic Pipe 3| 3 [12X1.5-1mLong
12 1 920.901.0 Male Connector 2|2 |L12
14 | 921.077.1 Hydraulic Tee 1|1 (|L12
15 |921.126.0 Flow Divider 111
16 ] 921.093.1 Male Connector 1] 1 |M18X15
17 | 921.067.1 Connector 1|1 (L12
18 | 921.003.1 High Pressure Hose 2 | 2 | 620mm Long
19 [ 921.001.0 High Pressure Hose 1| 1 |600mm Long
20 |921.066.1 L-Connector 1|1 (|L12
21 1903.477.1 Allen Screw X[ X ]AM6X20
22 |925.107.1 Clamp X | X |12 Bo.
23 | 901.042.0 Hex Head Bolt X[ X | M8X35
24 1 925.134.0 Cover Plate X[ X
25 |925.105.0 Clamp X | X | Bo.12/12
26 |921.054.1 Connector 1|1 (L12

NRONE Hay & Forage Technology

105

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 106 AMT-4000/5000 Parts Manual

° 4 |
..;a"
Rlae

448 421 1

Drawbar Hydraulic Cylinder




Drawbar Hydraulic Cylinder
Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 912.670.0 Roll Pin 2| 2 |8X40
2 900.638.0 Hex Head Bolt 2|2 | M10X35
3 251.111.0 Pin 212
4 909.909.0 Spring Washer 4 | 4 | SKM10
5 908.758.0 Hex Nut 2] 2 | M0
6 251.116.0 Limit Stop 1|1
7 924.260.0 Rubber Pad 111
8 908.500.0 Hex Nut 2| 2 | M10
9 900.634.0 Hex Head Bolt 2|2 | M10X20
10 ] 251.171.0 Indicator 111
n 910.639.1 Washer 1] 1 [11X48X5
12 | 900.632.0 Hex Head Bolt 1|11 |M10X16
13 | 250.974.0 Hydraulic Ram 1| 1 |Includesltems14 & 15
918.730.0 Seal Kit 111
14 ] 920.890.0 Valve 111
15 |[921.234.0 Adjustable Restrictor 1|1

NRONE Hay & Forage Technology

107

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 108 AMT-4000/5000 Parts Manual

448 4220

Main Frame Hydraulic System - Working Wheels




Main Frame Hydraulic System - Working Wheels

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 910.515.0 Washer 4 4 [30X50X4
2 332.745.0 Pin 2| 2 | Rd.30X100
3 912.645.0 Roll Pin 4 4 [6X45
4 900.637.0 Hex Head Bolt 2|2 | M10X30
5 910.414.0 Washer 2 | 2 |Al105
6 908.758.0 Hex Nut 2| 2 | M10
7 251.172.1 Pin 1] 1 |Rd.30X135
8 912.716.1 Roll Pin 2| 2 |10X50
9 251.033.0 Hydraulic Cylinder 1|1

918.728.0 Seal Kit 111
10 | 921.046.1 Cutting Ring 8| 6 |L12
11 | 921.206.0 Union Nut 8 | 6 | AL12
12 | 045.506.0 Hydraulic Pipe 4] 3 ]12X1.5-1mLong
13 | 901.042.0 Hex Head Bolt X[ X | M8X35
14 ] 925.134.0 Cover Plate X[ X
15 [ 925.105.0 Clamp X | X | Bo.12/12
16 |903.477.1 Allen Screw X[ X 1AM6X20
17 | 925.107.1 Clamp X | X |12 Bo.
18 | 921.001.0 High Pressure Hose 2 | 2 | 600mm Long
19 921.024.0 High Pressure Hose 1|1 [600mmLong
20 | 251.032.0 Hydraulic Cylinder 1|1
918.729.0 Seal Kit 111
21 | 920.901.0 Male Connector 111 ]|L12
22 | 251.285.0 Pin 111
23 | 924.007.0 Hose Clamp 1(1
24 |921.054.1 Connector 1 L12

NRONE Hay & Forage Technology

109

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 110 AMT-4000/5000 Parts Manual

30

26

e 448 441 9

Main Frame Hyd. System - Transport Wheels - AMT 4000




heels - AMT 4000

Main Frame Hydraulic System - Transport W

Item | Part Number Description Serial # Ranges 4000 %MO\}J Notes

1 921.258.1 High Pressure Hose 2 670mm Long

2 908.208.0 Hex Nut 4 M6

3 910.032.0 Spring Washer 4 B6

4 910.340.0 Washer 2 13X24X25

5 920.940.0 Ball Cock 2

6 901.412.0 Hex Head Bolt 4 M6 X 50

7 920.941.0 Handle 1

8 921.046.1 Cutting Ring 8 L12

9 921.206.0 Union Nut 8 AL12

10 045.506.0 Hydraulic Pipe 4 12X 1.5-1mLong

11 |]921.079.1 Adjustable L Connector 2 L12

12 | 901.042.0 Hex Head Bolt X M8 X 35

13 | 925.134.0 Cover Plate X

14 | 925.105.0 Clamp X Bo. 12/12

15 [910.514.1 Washer 6 26 X44 X4

16 | 153.088.0 Pin 1 25X 104

17 | 912.670.0 Roll Pin 2 8X40

18 | 250.975.2 Hydraulic Cylinder 1 Dz 45/50 X 800/320 - Includes Items 21 & 22
918.727.0 Seal Kit 1

19 [908.758.0 Hex Nut X M10

20 |[901.435.0 Hex Head Bolt X M10 X 60

21 |921.234.0 Adjustable Restrictor 2

22 | 920.890.0 Valve 2

23 |921.028.1 High Pressure Hose 2 1000mm Long

24 |921.054.1 Connector 2 L12

26 | 920.972.0 High Pressure Hose 2 500mm Long

27 |912.670.0 Roll Pin 4 8X40

28 | 274.066.3 Pin 2 25X 80

30 |918.413.0 Hydraulic Cylinder 1 Dz 35/55 X 600/860 - Includes Items 21 & 22
918.745.0 Seal Kit 1

NRONE Hay & Forage Technology

111

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 112 AMT-4000/5000 Parts Manual

448 423 1

Main Frame Hyd. System - Transport Wheels - AMT 5000




heels - AMT 5000

Main Frame Hydraulic System - Transport W

Item | Part Number Description Serial # Ranges 4000 %MO\}J Notes

1 921.258.1 High Pressure Hose 2 670mm Long

2 908.208.0 Hex Nut 4 M6

3 910.032.0 Spring Washer 4 B6

4 910.340.0 Washer 2 13X24X25

5 920.940.0 Ball Cock 2

6 901.412.0 Hex Head Bolt 4 M6 X 50

7 920.941.0 Handle 1

8 921.046.1 Cutting Ring 8 L12

9 921.206.0 Union Nut 8 AL12

10 045.506.0 Hydraulic Pipe 4 12X 1.5-1mLong

n 921.054.1 Connector 4 L12

12 | 901.042.0 Hex Head Bolt X M8 X 35

13 | 925.134.0 Cover Plate X

14 | 925.105.0 Clamp X Bo. 12/12

15 [910.514.1 Washer 6 26 X44 X4

16 | 153.088.0 Pin 1 25X 104

17 | 912.670.0 Roll Pin 2 8X40

18 | 250.975.2 Hydraulic Cylinder 1 Dz 45/50 X 800/320 - Includes Items 21 & 22
918.727.0 Seal Kit 1

19 [908.758.0 Hex Nut X M10

20 |[901.435.0 Hex Head Bolt X M10 X 60

21 | 920.890.0 Valve 2

22 1921.234.0 Adjustable Restrictor 2

23 |921.028.1 High Pressure Hose 2 1000mm Long

24 | 921.077.1 Hydraulic Tee 2 L12

26 | 920.972.0 High Pressure Hose 2 500mm Long

27 |912.670.0 Roll Pin 4 8X40

28 | 274.066.3 Pin 2 25X 80

30 |918.413.0 Hydraulic Cylinder 1 Dz 35/55 X 600/860 - Includes Items 21 & 22
918.745.0 Seal Kit 1

NRONE Hay & Forage Technology

113

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 114 AMT-4000/5000 Parts Manual

448 417 0

Tool Box




Tool Box

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 917.104.0 Spring Clip 11 (4
2 922.650.0 Chain 1|1
3 251.091.0 Tool Box 111
4 144.615.2 Limit Chain w/Hooks 111
5 ]910.515.0 Washer 1|1 [30X50X4
6 |[912.745.2 Roll Pin 1|1 [12X50

NRONE Hay & Forage Technology

115

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

116

NRONE Hay & Forage Technology

Lighting System




Lighting System

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 924.576.0 Plug 2| 2 |7Pole
2 924.610.1 Extension Cable 1] 1 |28mLong
3 924.633.0 Intermediate Cable 1] 1 |6.25mLong
4 924.622.0 Intermediate Cable 1|1 [3.1mLong
5 924.571.0 Socket 1] 1 [7Pole
6 903.661.0 Allen Screw 21 2 |AM5X30
7 910.031.0 Spring Washer 212 |B5
8 908.207.0 Hex Nut 10| 10 | M5
9 924.572.0 Plastic Guard 2| 2
10 [ 924.697.0 Lamp R/H 111
924.699.0 Lens for Lamp 1|1
11 | 924.623.0 Lens for Lamp 212
12 [ 924.611.0 Lamp 2 | 2 |Includesitem 11
13 | 924.627.0 Cable 2| 2 | 2pole-3100mm Long
14 [ 924.698.0 Lamp L/H 111
924.699.0 Lens for Lamp 1|1
15 |[922.671.0 Plastic Tie X[ X [4.8X178
16 | 924.535.1 Rear Reflector Red 2|2
17 | 925.112.0 Cable Clip X1 X
18 924.628.0 Cable 2 | 2 | 4pole-2600mm Long
19 | 924.634.0 Side Reflector Yellow 2|2
25 | 251.029.0 Lighting System Complete 1|1

MRONE Hay & Forage Technology 117 AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 118 AMT-4000/5000 Parts Manual

448 443 0

Swing Gearbox Components




Swing Gearbox Components

Item | Part Number Description Serial # Ranges fé%\} %MO\}J Notes

1 955.536.0 Gearbox Housing 1|1

2 955.537.0 Gearbox Housing 1|1

3 955.538.0 Bearing Housing 212

5 955.539.0 Bevel Gear 2|2 |z=23

6 955.540.0 Pinion Shaft 2| 2 |z=17

8 955.541.0 Shaft 111

9 909.553.0 Nut 2| 2 |M40OX15

10 | 955.945.0 Adjusting Nut 1]1 |M65X2

11 |910.837.0 Shim X | X |135X190X.2
12 [910.838.0 Shim X | X ]1135X190X.3
13 [ 910.839.0 Shim X | X |135X190X.5
16 | 911.025.0 Shim X | X 1100X120X.1
18 | 911.029.0 Shim X | X [100X120X1.0
19 |[910.841.0 Shim X | X |28X40X.1

20 |910.846.0 Shim X | X |128X40X.3

22 ]910.818.0 Shim X | X |28X40X1.0

23 | 910.609.0 Washer X | X [13X37X3

24 1 909.923.0 Cup Spring X | X [40X20.4X1.5
25 |930.325.0 Bearing 1|1 [6311RSC3

26 932.127.0 Tapered Roller Bearing 2 | 2 | 30310

27 ]932.176.0 Tapered Roller Bearing 2 | 2 |32008X

28 |932.183.0 Tapered Roller Bearing 1| 1 [32016X

29 |932.180.0 Tapered Roller Bearing 1|1 (32013

30 |936.021.0 Radial Seal 2| 2 |35X80X12 B2
31 |936.447.0 Radial Seal 1] 1 |80X110X10 B2
32 |930.325.0 Bearing 1] 1 |6311RSC3

33 |911.694.0 Circlip 2| 2 [1120X4.0

34 |911.549.0 Circlip X | X [A45X1.75

35 | 906.007.0 Screw Plug X | X |M16X1.5

36 |937.721.0 Gasket Ring X | X ]116X22X1.5

37 | 955.542.0 Four Lobe Seal 111

38 | 915.169.0 Flat Key 2| 2 [B12X8X56

39 | 955.543.0 Breather Screw 2|2
40 | 900.656.0 Hex Head Bolt X[ X | M12X30
42 | 936.352.1 Radial Seal 1] 1 |B240X65X10
44 | 955.544.0 Cap 2| 2 |120X12

50 | 251.030.0 Swing Gearbox 1|1

NRONE Hay & Forage Technology

119

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 120 AMT-4000/5000 Parts Manual

ERRNIIV 2N

, MU

Nl

SUERN

‘@@QJ

e
W\

—

-
\

448 442 0




Angle Gearbox Components

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 955.526.0 Gearbox Housing 1|1
2 955.527.0 Gear Case Hub 111
3 955.528.0 Shaft 111
4 955.529.0 Shaft 111
5 955.535.0 Bevel Gear Set 111
6 955.530.0 Spacer Bushing 1|1
7 955.531.0 Gasket X [ X |.19mm Thick
8 955.532.0 Gasket X [ X |.25mm Thick
9 955.533.0 Gasket X [ X | .35mm Thick
10 932.106.0 Tapered Roller Bearing 1] 1 |30207A
11 |]932.152.0 Tapered Roller Bearing 1|1 [32207A
12 [ 932.107.0 Tapered Roller Bearing 1| 1 [30208A
13 [ 932.137.0 Tapered Roller Bearing 1| 1 [30308A
14 | 936.014.0 Radial Seal 1] 1 |35X72X10 B2
15 [936.021.0 Radial Seal 1] 1 |35X80X12 B2
16 | 911.668.0 Circlip 21 2 [I72X25
18 |[910.833.0 Shim X| X |62X72X.1
19 |[910.834.0 Shim X| X |62X72X.3
21 | 910.915.0 Shim X | X |56X72X2.0
22 1910.885.0 Shim X | X 140X50X2.0
23 |910.891.0 Shim X | X |40X50X1.0
24 | 908.560.0 Hex Nut 1] 1 |M35X15
25 | 906.007.0 Screw Plug 1]1 |M16X15
26 | 900.656.0 Hex Head Bolt X[ X | M12X30
27 | 937.727.0 Gasket Ring 1] 1 |A18X24X15
28 | 955.534.0 Cap 111 |72X9
30 | 251.031.0 Angle Gearbox Complete 1|1
926.101.0 Oil 2 | 2 |1Liter SAE 90

NRONE Hay & Forage Technology

121

AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

122

AMT-4000/5000 Parts Manual

Main PTO Shaft

448 453 0




Main PTO Shaft

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 949.174.0 PTO Shaft Complete 1| 1 [wW2500-SD25-560
4 949.230.0 Outer Guard Tube 111
5 949.231.0 Inner Guard Tube 1|1
11 | 949.442.0 Outer Yoke 2| 2 |13/8" 6 Spline
12 ] 949.630.0 Locking Pin Complete 2| 2

21 | 949.447.0 Cross Assembly 212
22 | 949.629.0 Grease Nipple 2|12 |M8X1
23 | 949.499.0 Grooved Yoke 1|1
24 | 912.724.0 Roll Pin 2| 2 |10X90
25 ]949.999.0 Inner Profile Tube 111
26 | 949.247.0 Outer Profile Tube 1|1
27 | 949.248.0 Grooved Yoke 1|1
53 |949.249.0 Ring 212
54 | 949.861.0 Bearing Ring 212
56 | 949.852.0 Chain 212

NRONE Hay & Forage Technology

123

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 124 AMT-4000/5000 Parts Manual

—=2-571
I
I

o —

— 11—

—
e —

-
|

1
T

m~~12<_

<[ SZ D\
\ . /.
S
h = (', /:
|®% z | - =) V> v/’\ ’

. ‘ & A /4
g e

N

T => 448 454 0

Gearbox to Gearbox PTO Shatft




Gearbox to Gearbox PTO Shaft

AMT | AMT

Item | Part Number Description Serial # Ranges 4000 [ 5000 Notes
1 949.176.0 PTO Shaft Complete 1| 1 [w2500-292
1 [949.422.0 Outer Yoke 111
12 | 949.630.0 Locking Pin Complete 1|1
13 [ 949.998.0 Outer Yoke 1] 1 |13/8" 6Spline
21 | 949.447.0 Cross Assembly 2| 2
22 ]919.107.0 Grease Nipple 212 |CM8X1
23 | 949.248.0 Grooved Yoke 2|2
24 | 912.724.0 Roll Pin 2| 2 |10X90
25 1949.247.0 Profile Tube 111

NRONE Hay & Forage Technology 125 AMT-4000/5000 Parts Manual




NRONE Hay & Forage Technology

126

AMT-4000/5000 Parts Manual

Intermediate PTO Shaft

448 4550




Intermediate PTO Shaft

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 949.177.0 PTO Shaft Complete 1| 1 [W2400-SC25-710-FK96/4R
4 955.211.0 Outer Guard Tube 1|1
5 955.255.0 Inner Guard Tube 1|1
11 | 949.522.0 Outer Yoke 1] 1 |13/8" 6Spline
12 ] 949.630.0 Locking Pin Complete 111
13 [ 949.984.0 Friction Clutch 1| 1 [1380NM

949.261.0 Friction Disc 4| 4
21 | 949.521.0 Cross Assembly 212
22 | 949.629.0 Grease Nipple 2|12 |M8X1
23 | 949.233.0 Grooved Yoke 1[1
24 |912.722.0 Roll Pin 2| 2 ]10X80
25 | 949.386.0 Inner Profile Tube 111
26 | 955.256.0 Outer Profile Tube 1|1
27 | 949.238.0 Grease Nipple 1|1
28 | 949.272.0 Grooved Yoke 1(1
53 | 949.861.0 Bearing Ring 212
56 | 949.852.0 Chain 111

NRONE Hay & Forage Technology

127

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 128 AMT-4000/5000 Parts Manual

L 448 456 0

Right Mower PTO Shaft - AMT 5000




Right Mower PTO Shaft - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 949.178.0 PTO Shaft Complete 1 | W2300-SC25/1-1410-F5/1L
4 949.339.0 Outer Guard Tube 1
5 949.340.0 Inner Guard Tube 1
11 | 949.463.0 Outer Yoke 1 113/8"

12 ] 949.630.0 Locking Pin Complete 1

13 [ 949.357.0 Over-running Clutch 1 |13/8" 6 Spline
21 | 949.462.0 Cross Assembly 2

22 ]919.107.0 Grease Nipple 2 |[CM8X1
23 | 949.430.0 Grooved Yoke 1

24 912.721.0 Roll Pin 2 |10X75
25 | 949.345.0 Inner Profile Tube 1

26 | 949.346.0 Outer Profile Tube 1

27 | 949.436.0 Grooved Yoke 1

53 | 949.861.0 Bearing Ring 2

55 |949.852.0 Chain 1

NRONE Hay & Forage Technology

129

AMT-4000/5000 Parts Manual




NMRONE Hay & Forage Technology 130 AMT-4000/5000 Parts Manual

448 457 0

Left Mower PTO Shaft - AMT 5000




Left Mower PTO Shaft - AMT 5000

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 949.179.0 PTO Shaft Complete 1 | W2300-SC25/1-1410-K96
4 949.339.0 Outer Guard Tube 1
5 949.340.0 Inner Guard Tube 1
n 949.463.0 Outer Yoke 1 |(13/8”

12 ] 949.630.0 Locking Pin Complete 1

13 | 949.983.0 Friction Clutch 1 | 1300NM
949.261.0 Friction Disc 2

21 | 949.462.0 Cross Assembly 2

22 ]919.107.0 Grease Nipple 2 |[CM8X1

23 | 949.430.0 Grooved Yoke 1

24 912.721.0 Roll Pin 2 |10X75

25 | 949.345.0 Inner Profile Tube 1

26 | 949.346.0 Outer Profile Tube 1

27 949.436.0 Grooved Yoke 1

53 | 949.861.0 Bearing Ring 2

55 | 949.852.0 Chain 1

NRONE Hay & Forage Technology

131

AMT-4000/5000 Parts Manual




AMT-4000/5000 Parts Manual

132

NRONE Hay & Forage Technology

Drawbar U-Joint



Drawbar U-Joint

Item | Part Number Description Serial # Ranges fé%\} %MOVTO Notes
1 949.160.0 Universal Joint Complete 111
11 | 949.380.0 Outer Yoke 2| 2 |13/8" 6 Spline
12 | 901.122.0 Hex Head Bolt 2|2 | M12X70
13 908.711.1 Hex Nut 21 2 [M12
21 | 949.521.0 Cross Assembly Complete 111
22 | 949.629.0 Grease Nipple 1|1 (mM8X1

NRONE Hay & Forage Technology

133

AMT-4000/5000 Parts Manual




